

Steel fabric for the reinforcement of concrete — Specification

ICS 77.140.15; 91.080.40

Committees responsible for this British Standard

The preparation of this British Standard was entrusted by Technical Committee ISE/9, Steel for concrete reinforcement, to Subcommittee ISE/9/1, Bars, wire and fabric for concrete reinforcement, upon which the following bodies were represented:

British Coatings Federation
British Precast Concrete Federation
Concrete Society
Department of Transport — Highways Agency
Galvanizers Association
Institution of Structural Engineers
UK Certification Authority for Reinforcing Steels
UK Steel Association

This British Standard was published under the authority of the Standards Policy and Strategy Committee on 30 September 2005

© BSI 30 September 2005

First published October 1985
First revision 30 September 2005

Amendments issued since publication

Amd. No.	Date	Comments

The following BSI references relate to the work on this British Standard:
Committee reference ISE/9/1
Draft for comment
04/30109896 DC

Contents

	Page
Committees responsible	Inside front cover
Foreword	ii
1 Scope	1
2 Normative references	1
3 Terms and definitions	1
4 Symbols	2
5 Designation	3
6 Manufacturing processes	4
7 Product characteristics	4
8 Evaluation of conformity	5
9 Test methods	8
10 Identification of the manufacturer and steel grade	8
11 Verification of mechanical properties in the case of dispute	8
Annex A (informative) Notation and classification of fabric	9
Annex B (normative) Material not covered by a third party product certification scheme	12
Annex C (informative) Comparison of symbols used in this standard with those used in BS EN 1992-1-1:2004	13
Figure A.1 — Geometric characteristics of purpose-made welded fabric	10
Figure A.2 — Purpose-made fabric example	11
Table 1 — List of symbols	3
Table 2 — Mandrel diameter for the rebend test	5
Table 3 — Sampling plan for welded fabric	6
Table 4 — Absolute minimum and maximum values of tensile properties	6
Table 5 — R_e coefficient k as a function of the number (n) of test results (for a reliable failure rate of 5 % [$p = 0.95$] at a probability of 90 %)	7
Table 6 — A_{gt} and R_m/R_e coefficient k as a function of the number (n) of test results (for a reliable failure rate of 10 % [$p = 0.90$] at a probability of 90 %)	8
Table A.1 — Preferred range of designated fabric types and stock sheet size	9